937

NOTICES
DEPARTMENT OF BANKING

Actions on Applications

The Department of Banking (Department), under the authority contained in the act of November 30, 1965 (P. L. 847,
No. 356), known as the Banking Code of 1965; the act of December 14, 1967 (P. L. 746, No. 345), known as the Savings
Association Code of 1967; the act of May 15, 1933 (P. L. 565, No. 111), known as the Department of Banking Code; and
the act of December 19, 1990 (P. L. 834, No. 198), known as the Credit Union Code, has taken the following action on
applications received for the week ending January 31, 2012.

Under section 503.E of the Department of Banking Code (71 P. S. § 733-503.E), any person wishing to comment on the
[...]
The receiving stream(s), Unnamed Tributary to West Branch Susquehanna River, is located in State Water Plan
watershed 10-D and is classified for Warm Water Fishes, aquatic life, water supply and recreation. The discharge is not
expected to affect public water supplies.

The proposed effluent limits for Outfall 001.

Mass (1b/day) Concentration (mg/l)
Average Average Daily Instant.
Parameters Monthly Minimum Monthly Maximum Maximum
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
CBOD; XXX XXX XXX XXX Report XXX
Chemical Oxygen Demand XXX XXX XXX XXX Report XXX
Total Suspended Solids XXX XXX XXX 15 22.5 XXX
Oil and Grease XXX XXX XXX 10 15 XXX
Total Kjeldahl Nitrogen XXX XXX XXX XXX Report XXX
Total Phosphorus XXX XXX XXX XXX Report XXX
Dissolved Iron XXX XXX XXX Report XXX 7.0
Daily Max

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
570-327-3693.

The EPA Waiver is in effect.

Southwest Regional Office: Regional Manager, Clean Water, 400 Waterfront Drive, Pittsburgh, PA 15222-4745;
412-442-4000

PA0254029, Industrial Waste, SIC Code 4941, Buffalo Township Municipal Authority, 707 Sarver Pike Road,
Sarver, PA 16055. Facility Name: Buffalo Township Municipal Authority At Freeport. This proposed facility is located in
Freeport Borough, Armstrong County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated Industrial
Waste.

The receiving stream(s), Allegheny River, is located in State Water Plan watershed 18-F and is classified for Warm
Water Fishes, aquatic life, water supply and recreation. The discharge is not expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0375 MGD.

Mass (1b/day) Concentration (mg/l)
Average Daily Average Daily Instant.
Parameters Monthly Maximum Minimum Monthly Maximum Maximum
Flow (MGD) Report Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Total Residual Chlorine XXX XXX XXX 0.5 XXX 1.0

PENNSYLVANIA BULLETIN, VOL. 42, NO. 7, FEBRUARY 18, 2012



NOTICES 947

Mass (1b/day) Concentration (mg/l)
Average Daily Average Daily Instant.
Parameters Monthly Maximum Minimum Monthly Maximum Maximum
Total Suspended Solids XXX XXX XXX 30 XXX 60
Total Aluminum XXX XXX XXX 4.0 XXX 8.0
Total Iron XXX XXX XXX 2.0 XXX 4.0
Total Manganese XXX XXX XXX 1.0 XXX 2.0

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
412-442-4000.

The EPA Waiver is in effect.

NPDES Permit No. PA0267716, CAFO, Hillcrest Saylor Dairy Farms LLC, 3684 Kingwood Road, Rockwood, PA
15557. This facility is located in Middlecreek Township, Somerset County.

Description of Size and Scope of Proposed Action/Activity: Authorization to operate a 1345.97 Animal Equivalent Units
dairy operation. The farm is located in the Casselman River Watershed (WWF, Watershed 19F). Stormwater from the
farm flows to a UNT to Middle Creek (TFS-19F) then to the Casseleman River. Water also flows to a UNT of Lost Creek
(HQ-CWF-19E) which flows to Laurel Hill Creek (HQ-CWF-19E) which flows into the Casselman River. The CAFO has a
target animal population of approximately 1345.97 animal equivalent units consisting of 660 milk cows, 60 dry cows, 379
heifers and 209 calves. There is one clay lined liquid manure storage facility and one HDPE lined liquid manure storage
facility on the farm. A release or discharge to waters of the Commonwealth under normal operating conditions is not
expected. Normal operating conditions are defined as conditions below a 25-year, 24-hour storm event.

The Department of Environmental Protection (Department) has conducted administrative and technical reviews of the
application. Based on the preliminary review and application of lawful standards and regulations, the Department has
made a tentative determination to issue the NPDES permit for the operation subject to the terms and conditions and
monitoring and reporting requirements specified in the permit. The permit application and draft permit are on file at the
Southwest Regional Office of the Department.

Persons may make an appointment to review the Department files on this case by calling the file review coordinator at
(412) 442-4000.

The Environmental Protection Agency permit waiver provisions under 40 CFR 123.24(e) does not apply to this NPDES
permit.

PA0217522, Sewage, SIC Code 4952, Smithton Borough Municipal Authority Westmoreland County, PO Box
342, Smithton, PA 15479. Facility Name: Smithton Borough Municipal Authority. This existing facility is located in
Smithton Borough, Westmoreland County.

Description of Existing Activity: The application is for a renewal of an NPDES permit for an existing discharge of
treated Sewage.

The receiving stream(s), Unnamed Tributary to Youghiogheny River, is located in State Water Plan watershed 19-D and
is classified for Warm Water Fishes, aquatic life, water supply and recreation. The discharge is not expected to affect
public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.066 MGD.

Mass (1b/day) Concentration (mg/l)
Average Average Instant.
Parameters Monthly Minimum Monthly Maximum
Flow (MGD) Report XXX XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Dissolved Oxygen XXX XXX 5.0 XXX XXX XXX
Total Residual Chlorine XXX XXX XXX 0.6 XXX 1.3
CBODg4 13.8 XXX XXX 25 XXX 50
Total Suspended Solids 16.5 XXX XXX 30 XXX 60
Fecal Coliform (CFU/100 ml)
May 1 - Sep 30 XXX XXX XXX 200 XXX 1,000
Geo Mean
Oct 1 - Apr 30 XXX XXX XXX 2,000 XXX 10,000
Geo Mean
Ammonia-Nitrogen
May 1 - Oct 31 1.9 XXX XXX 3.5 XXX 7.0
Nov 1 - Apr 30 5.8 XXX XXX 10.5 XXX 21.0

The EPA Waiver is in effect.

III. WQM Industrial Waste and Sewerage Applications under The Clean Streams Law

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.
WQM Permit No. 0912401, Sewage, Wrightstown Township, 2033 Second Street Pike, Wrightstown, PA 18940.
This proposed facility is located in Wrightstown Township, Bucks County.

PENNSYLVANIA BULLETIN, VOL. 42, NO. 7, FEBRUARY 18, 2012



948 NOTICES

Description of Action/Activity: Construction and operation of a wastewater treatment system which consist of individual
grinder stations and a force main conveyance to treatment lagoon.

WQM Permit No. 1512402, Sewage, Easttown Municipal Authority, 566 Beaumont Road, Devon, PA 19333.
This proposed facility is located in Easttown Township, Chester County.

Description of Action/Activity: Construction of a new wet well/dry well sewage pumping station and emergency
generator/control building, associated with piping and electrical work, site work, demolition of the existing station.

WQM Permit No. 1505428, Sewage, Amendment, Borough of Spring City, 6 South Church Street, Spring City, PA
19475.

This proposed facility is located in Spring City Borough, Chester County.

Description of Action/Activity: Construction of chemical feed facilities for the addition of ferric chloride and/or
aluminum sulfate at the Borough’s WWTP to reduce effluent phosphorus concentrations.

WQM Permits No. 1505420, Sewage, Renewal, West Vincent Township, 729 St. Matthews Road, Chester Springs,
PA 19425.

This proposed facility is located in West Vincent Township, Chester County.
Description of Action/Activity: Renewal of existing WQM permit.
Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790

WQM Permit No. 6612401, Sewerage, Tunkhannock Borough Municipal Authority, 203 West Tioga Street,
Tunkhannock, PA 18657

This proposed facility is located in Tunkhannock Boro., Wyoming County, PA.

Description of Proposed Action/Activity: This application is for re-rating the organic design capacity of the existing
sewage treatment plant from 510 pounds BOD, per day to 620 pounds per day BOD;.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110. Phone:
717-705-4707.

WQM Permit No. 5012402, Sewerage, David & Meagen Jones, 322 Sleepy Hollow Road, Shermans Dale, PA 17032.
This proposed facility is located in Carroll Township, Perry County.

Description of Proposed Action/Activity: Seeking permit approval for the construction/operation of a single residence
sewage treatment facility to serve their proposed 3 bedroom facility on a 1.4 acre lot, adjacent to Sloop Road (north side).

WQM Permit No. 2212401, Sewerage, Jeremy & Elizabeth Brocious, 6418 Schoolhouse Road, Hershey, PA 17033.
This proposed facility is located in Conewago Township, Dauphin County.

Description of Proposed Action/Activity: Seeking permit approval for the construction/operation of a single residence
sewage treatment facility to serve their existing residence.

WQM Permit No. 3812402, Sewerage, Northern Lebanon County Authority, PO Box 434, 400 Jonestown Road,
Jonestown, PA 17038-0434.

This proposed facility is located in Union Township, Lebanon County.

Description of Proposed Action/Activity: Seeking permit approval for the construction of a new sequencing batch reactor
(SBR) wastewater treatment facility with new influent pump station, new influent screening, new aerobic digesters, new
post SBR equalization facilities, new post SBR cloth media disk filters, new UV disinfection facilities, new utility water
system, new sludge dewatering centrifuge, and renovations to existing tanks and facilities.

WQM Permit No. 2299402, Amendment 12-1, Sewerage, Elizabethville Borough Area Authority, 4154 Route
225, Elizabethville, PA 17023.

This proposed facility is located in Elizabethville Borough, Dauphin County.

Description of Proposed Action/Activity: Seeking permit approval for the installation/operation of an aluminum
chlorohydrate or aluminum chloride chemical feed system for phosphorus removal in order to comply with the
Chesapeake Bay nutrient removal requirements. Construct a new chemical feed building to house the chemical feed
system.

WQM Permit No. 3412401, Sewerage, Thompsontown Municipal Authority, PO Box 154, Thompstown, PA 17904.
This proposed facility is located in Delaware Township, Juniata County.

Description of Proposed Action/Activity: Seeking permit approval for upgrades to their existing wastewater treatment
facility with new facilities to enhance the plant’s nitrogen and phosphorus removal and increase the hydraulic capacity.

WQM Permit No. 2112201, CAFO, Hard Earned Acres, Robert Keefer, 1317 Ritner Highway, Shippensburg, PA
17257.

This proposed facility is located in Southampton Township, Cumberland County.

Description of Proposed Action/Activity: Seeking permit approval for the construction / operation of an anaerobic
digester, manure separation, manure handling, electricity generation and manure storage facilities.

PENNSYLVANIA BULLETIN, VOL. 42, NO. 7, FEBRUARY 18, 2012



NOTICES

949

IV. NPDES Applications for Stormwater Discharges from MS4

V. Applications for NPDES Waiver Stormwater Discharges from MS4

VI. NPDES Individual Permit Applications for Discharges of Stormwater Associated with Construction

Activities

Northeast Region: Watershed Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790

Lehigh County Conservation District: Lehigh Ag. Ctr, Suite 102, 4184 Dorney Park Road, Allentown, PA 18104,

610-391-9583.

NPDES Applicant Name &
Permit No. Address County Municipality
PAI023912001 Dan McCreary Lehigh

The Dennis Group, LLC
1537 Main St.
Springfield, MA 01103

Receiving
Water/ Use

Upper Macungie Township Iron Run,

HQ-CWF, MF

Carbon County Conservation District: 5664 Interchange Road, Lehighton, PA 18235, 610-377-4894.

NPDES Applicant Name &
Permit No. Address County Municipality
PAI021312001  Brian Stroup Carbon Lower Towamensing
Boulder Oaks Township
425 Springhouse Lane
Palmerton, PA 18071
PATI021312002 Towamensing Twp. Supervisors Carbon Towamensing Twp.

120 Stable Rd.
Lehighton, PA 18235

Receiving
Water/Use

UNT to Hunter
Creek,

HQ-CWF, MF;,
Hunter Creek,
HQ-CWF, MF;,
Buckwha Creek,
HQ-CWF, MF;,
Aquashicola Creek,
TSF, MF

Hunter Creek,
HQ-CWF, MF

Northampton County Conservation District: 14 Gracedale Avenue, Greystone Building, Nazareth, PA 18064, 610-746-

1971.

NPDES Applicant Name &

Permit No. Address County Municipality
PAT1024810003(1) F&M Farms, LLC Northampton  Bushkill Township

Danaiel Markowitz
41 Crane Road
Mountain Lakes, NJ 07046

Wayne County Conservation District: 648 Park Street, Honesdale, PA 18431, 570-253-0930.

NPDES Applicant Name &
Permit No. Address County Municipality
PAI026412004  John Gigliotti Wayne Lake Township

The Hideout Property
Owners Assoc.

640 The Hideout
Lake Ariel, PA 18436

Receiving
Water/Use

UNT to Bushkill
Creek

(Sobers Run)
HQ-CWF, MF

Receiving
Water/ Use

Ariel Creek
HQ-CWF, MF

Southcentral Region: Watershed Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110

Applicant Name &
Address

Lower Paxton Twp. Authority
425 Prince Street, Suite 139
Harrisburg, PA 17109

Mifflin Co. Airport Authority
547 Airport Road

PO Box 461

Reedsville, PA 17084

Permit No.
PAT032211003

County Municipality

Dauphin Lower Paxton Township

PA1034412001 Mifflin Brown Township

PENNSYLVANIA BULLETIN, VOL. 42, NO. 7, FEBRUARY 18, 2012

Receiving
Water/ Use

UNT to Spring Creek/
CWF, MF

UNT to Tea Creek/
HQ-CWF



950 NOTICES

Northcentral Region: Watershed Management Program Manager, 208 West Third Street, Williamsport, PA 17701

Union County Conservation District: Union County Government Center, 155 North 15th Street, Lewisburg, PA 17837,
(670) 524-3860

NPDES Applicant Name & Receiving
Permit No. Address County Municipality Water/ Use
PAI046012002  Floyd L Martin Union Lewis Township Trib 19082 to Buffalo
1265 Cold Run Rd Creek
Millmont PA 17845 HQ-CWF

VII. List of NOIs for NPDES and/or Other General Permit Types

PAG-12 CAFOs
PAG-13 Stormwater Discharges from MS4

STATE CONSERVATION COMMISSION

NUTRIENT MANAGEMENT PLANS RELATED TO APPLICATIONS FOR NPDES
PERMITS FOR CAFOs

The State Conservation Commission has taken the following actions on previously received applications for nutrient
management plans under 3 Pa.C.S. Chapter 5, for agricultural operations that have or anticipate submitting applications
for new, amended or renewed NPDES permits or NOIs for coverage under a general permit for CAFOs under 25 Pa. Code
Chapter 92a. This notice is provided in accordance with 25 Pa. Code Chapter 92a and 40 CFR Part 122, implementing
The Clean Streams Law and the Federal Clean Water Act.

Persons aggrieved by an action may appeal under 3 Pa.C.S. § 517, section 4 of the Environmental Hearing Board Act
(35 P.S. § 7514) and 2 Pa.C.S. §§ 501—508 and 701—704 (relating to Administrative Agency Law) to the Environmental
Hearing Board, Second Floor, Rachel Carson State Office Building, 400 Market Street, P. O. Box 8457, Harrisburg, PA
17105-8457, (717) 787-3483. TDD users should contact the Environmental Hearing Board (Board) through the
Pennsylvania AT&T Relay Service at (800) 654-5984. Appeals must be filed with the Board within 30 days of publication
of this notice in the Pennsylvania Bulletin. Copies of the appeal form and the Board’s rules of practice and procedure may
be obtained from the Board. The appeal form and the Board’s rules of practice and procedure are also available in Braille
or on audiotape from the Secretary of the Board at (717) 787-3483. This paragraph does not, in and of itself, create a
right of appeal beyond that permitted by applicable statutes and decision law.

For individuals who wish to challenge actions, appeals must reach the Board within 30 days. A lawyer is not needed to
file an appeal with the Board.

Important legal rights are at stake, however, so individuals should show this notice to a lawyer at once. Persons who
cannot afford a lawyer may qualify for pro bono representation. Call the Secretary of the Board at (717) 787-3483 for
more information.

NUTRIENT MANAGEMENT PLAN—PUBLIC NOTICE SPREADSHEET

Animal Special Protection